

TEST REPORT

No. :GZIN171003136CCM-01

Date :Dec. 06, 2017

Page:1 of 2

CUSTOMER NAME: TRI-S INTERNATIONAL INC
ADDRESS: 2220HWY7W, UNIT3-4 CONCORD ON L4K 1W7, CANADA

Sample Name : SMC-FLOOR

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by client.

SGS Ref. No. : GZIN171003136CCM-01, TJHL1710004845BM
Date of Receipt : Oct. 31, 2017
Testing Start Date : Nov. 01, 2017
Testing End Date : Nov. 24, 2017
Test result(s) : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to the sample(s) tested)

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co.,Ltd
Guangzhou Branch



Jay Xue
Authorized signatory



TEST REPORT

No. :GZIN171003136CCM-01

Date :Dec. 06, 2017

Page:2 of 2

Test Information:

Sample description: See photo(s)

Test item: Abrasion resistance

Test method: EN 13329:2016 Annex E and client's requirement

Test condition:

Specimens: 100mm×100mm×4.49mm

Calibration plates: S-34

Abrasive paper strips: S-42

Load: (5.4±0.2)N/wheel

Requirement of EN 13329:2016 Annex E:

Abrasion class	AC1	AC2	AC3	AC4	AC5	AC6
Average IP-value from three test specimens	≥500	≥1000	≥2000	≥4000	≥6000	≥8500

Test result:

Test result	Abrasion class
IP=7400	AC5

Note: All test specimens were cut from the sample.

Photo:



Note:This test report supersedes the test report GZIN171003036CCM, the original test reports (paper and electronic) are void.

*****End of report*****

